TEST REPORT

Report Referencee. TR5216/186455

Bureau Veritas

Submitted By: Gabriel A/S, Hjulmagervej 55, Aalborg, DK-9000, Deark ansdumf"

F.A.O: Bente Elllngsoe Servicesr(L)JKulftg

31 Kingsland

Order Date: 23 December 2016 Order No: None Given orange

Warringtpn

Date of Receipt: 03 January 2017 wiqeig\'ﬁ
[tems Tested: Fame

Colour: 60005 Light Grey
Claimed: 95/5% Wool / Polyamide

Test Required: Flammability in accordance with BS 5852 ignition source 5
Pre-treatment: None

Conditioning: A minimum of 96 hours at 50+/-5% Relative Humidity, 23+/-2°C
Method of Test: BS 5852: 2006 Clause 11 (composites)

The following test results relate only to the ignitability of the combination of materials under the particular
conditions of test; they are not intended as a means of assessing the full potential fire hazard of the materials
in use.

Ignition Source | Observations Result
5 (Wood Crib) Flaming ceased within the specified ten minute period after ignition of the | PASS
crib and no progressive smouldering occurred.

Note: A 50 kg/m3 CMHR foam was used as the filling

Results: Subcontracted Test
Authorised By: Z.Wdls
| ssue Date: 20" February 2017
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